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Package leaflet: Information for the user

Vanguard CCB Plus® 5 mg/160 mg/25 mg film-coated tablets

amlodipinefvalsartan/hydrochlorothiazide
Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read itaﬁam. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- Ifyou get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What s in this leaflet ) -

1. What Vanguard CCB Plus is and what it is used for

2. What you need to know before you take Vanguard CCB Plus
3. How to take Vanguard CCB Plus

4. Possible side effects

5. How to store Vanguard CCB Plus )

6. Contents of the pack and other information

1. What Vanguard CCB Plus is and what it is used for

Vianguard CCB Plus tablets contain three substances called amlodipine, valsartan

and hydrochlorothiazide. All of these substances help to control high blood pressure.

- Amlodipine belongs to a group of substances called “calcium channel blockers”.
Amlodipine stops calcium from moving into the blood vessel wall, which stops
the blood vessels from tightening. o

- Valsartan belongs to a group of substances called “angiotensin-II receptor
antagonists”’. Anﬁlote_nsm Il'is ﬁroduced by the body and makes the blood
vessels tighten, thus increasing the blood pressure. Valsartan works by blocking
the effect of angiotensin II. ) )

- Hydrochlorothiazide belongs to a group of substances called “thiazide diuretics”.
Hydrochlorothiazide increases urine output, which also lowers blood pressure.
Asla resglt of all three mechanisms, the blood vessels relax and blood pressure

is lowered.

Vianguard CCB Plus is used to treat high blood Eyessure in adult patients whose
blood pressure is already controlled while taking amlodipine, valsartan and
hygr?chloroth\ande and who may benefit from taking one tablet containing all three
substances.

2. What you need to know before you take Vanguard CCB Plus

Do not take Vanguard CCB Plus ) ‘

- if you are more than 3 months pregnant. (It is also recommended to avoid
Vanguard CCB Plus in earl{pr_egnancy - see Pre%nancy section.)

- if fzou are allergic to amlodipine or to any other calcium channel blockers,
valsartan, hydrochlorothiazide, sulphonamide-derived medicines (medicines
used o treat chest or urinary infections), or any of the other ingredients of this
medicine (listed in section 6).

If you think you may be allergic, do not take Vanguard CCB Plus and talk to
yourdoctor. ‘ ) o i

- f )(pu have liver disease, destruction of the small bile ducts within the liver
(biliary cirrhosis) leading to the build ur of bile in the liver (cholestasis).

- if you'have severe kidney problems or if you are having dialysis.

- if you are unable to produce urine (anuria). )

- if the level of potassium or sodium in Your blood is too low despite treatment to
increase the potassium or sodium levels in %our blood.

- if the level of calcium in your blood is too high despite treatment to reduce the
calcium levels in your blood.

- if you have gout (uric acid crystals in the joints).

- if you have severe low blood pressure (hypotension). o

- if you have narrowing of the aortic valve (aortic stenosis) or cardiogenic shock
(a condition where your heart is unable to suap\y enough blood to the body).

- if you suffer from heart failure after a heart attack. ‘

- if you have diabetes or impaired kidney function and you are treated with a blood
pressure lowering medicine containing aliskiren.

If any of the above applies to you, do not take Vanguard CCB Plus and talk to
your doctor.

Wamings and precautions )

Talk to your doctor or pharmacist before taking Vanguard CCB Plus -~~~

- if you have a low level of potassium or magnesium in your blood (with or without
s%/mptoms stich as muscle weakness, muscle ?asms, abnormal heart rhythm).
if you have a low level of sodium in your blood (with or without symptoms such
as tiredness, confusion, muscle twitching, convulsions). }

- if you have a high level of calcium in your blood (with or without symptoms
f you have a high level of calcium blood (with or without sympto
such as nausea, vomiting, constipation, stomach pain, frequent urination, thirst,
muscle weakness and twitching). ) )

- if you have kidney problems, have had a kidney transplant or if you had been told
that you have a narrowing of your kidney arteries.

- if you have liver problems. = ) ) }

- if you have or have had heart failure or coronary artergdlsease, (SJamcuIarIy if you
are prescribed the maximum dose of Vanguard CCB Plus (10 mg/320 mg/25

mg).

- if you have experienced a heart attack. Follow your doctor's instructions for the
starting dose carefully. Your doctor may also check your kidney function.

- if your doctor has told You that you have a narrowing of the valves in your heart
(called “aortic or mitral stenosis") or that the thickness of your heart muscle is
abnormally increased (called “obstructive hypertrophic cardiomyopathy”).

- if you suffer from aldosteronism. This is a disease in which the adrenal glands
make too much of the hormone aldosterone If this applies to you, the use of
Vanguard CCB Plus is not recommended.

- if you suffer from a disease called systemic lupus erythematosus (also called
“lupus” or “SLE"). )

- if you have diabetes (high level of sugar in rour‘b\ood).

- if you have high levels of cholesterol or trig %cendes inyour blood.

- if you experience skin reactions such as rash after sun exposure. o

- if you had an allergic reaction to ofher high blood pressure medicines or diuretics
(a'type of medicine also known as “water tablets”), especially if you suffer from
asthma and allergies }

- if you have been sick (vomiting or dianhoea). o

- if %ou have experienced swelling, particularly of the face and throat, while takm%
other medicines (including angiotensin converting enzyme inhibitors). If you ge
these symptoms, stop taking Vanguard CCB Plus and contact your doctor straight
away. You should never take Vanguard CCB Plus a%am. )

- if you experience dizziness and/or fainting during freatment with Vanguard CCB
Plus, tell your doctor as soon as possible. )

- if you experience a decrease in vision or eye ﬁam. These could be symptoms
of fluid accumulation in the vascular layer of the e?;e (choroidal effusion) or an
increase of gressure inyour e}/e and can happen within hours to a week of takin
Vanguard CCB Plus. This can lead to permanent vision impairment, if not treated.

- if you are taking any of the following medicines used to treat high blood pressure:
- “an ACE inhibitor (for example enalapril, lisinopril, ramipril), in particular if you

have diabetes-related kidney problems.
- aliskien. ) o

- if you have had skin cancer or if you develoE_an. unexpected skin lesion during
the treatment. Treatment with hydrochlorothiazide, part[cular(gyllong term use
with high doses, may increase the risk of some types of skin andlip cancer (non-
melanoma skin cancer). Protect your skin from sun exposure and UV rays while
taking Vanguard CCB Plus. i .

- If you have had breathing or lung problems (such as swe\lln% or fluid in the
lungs) after taking hydrochlorothiazide in the past. If you develop dyspnoea or
severe shortness of breath after taking amlodipine/valsartanhydrochlorothiazide,
see your doctor immediately.

Your doctor may check your kidney function, blood pressure, and the amount of
electrolytes (e.g. potassium) in your blood at regular intervals.

See also information under the heading “Do not take Vanguard CCB Plus”.
If any of these apply to you, talk to your doctor.

Children and adolescents
The use of Vanguard CCB Plus in children and adolescents under 18 years of age
is not recommended.

Elderly people (a%e 65 years and older)
Vanguard CCB Plus can be used by people aged 65 years and over at the same

dose as for other adults and in the same way as they have already taken the
three substances called amlodipine, valsartan and hydrochlorothiazide. Elderly
ﬁatlents, particularly those takmﬁ the maximum dose of amlodipinefvalsartan/
ydrochlorothiazide, should have their blood pressure checked regularly.

Other medicines and Vanguard CCB Plus )

Tell your doctor or pharmecist if you are taking, have recently taken or mﬁht take
any other medicines. Your doctor maxI need to change your dose and/or to take other
precautions. In some cases you may have to stop using one of the medicines. This is
especially important if you are using any of the medicines listed below:

Do not take together with: )

- lithium (@ medicine used to treat some t)ﬁpes of depression); .

- medicines or substances that increase the amount of potassium in your blood.
These include potassium supplements or salt substitutes containing potassium,
potassium-sparing medicines and heparin; ‘

- ACE inhibitors or aliskiren (see also information under the headings “Do not take
Vianguard CCB Plus" and “Warnings and precautions”).

Caution should be used with: ) - o

- alcohal, sleeping pills and anaesthetics (medicines allowing patients to undergo
surgery and other procedures); .

- amantadine (anti-Parkinson therapy, also used to treat or prevent certain illnesses
caused by viruses); - ) )

- anticholinergic agents (medicines used to treat a variefy of disorders such as
gastrointestinal cramE_s, urinary bladder spasm, asthma, motion sickness,
muscular spasms, Parkinson's disease and as an aid to anaesthesial;

- anticonvulsant medicines and mood-stabilising medicines used to treat
epilepsy and bipolar disorder (e.g. carbamazepine, phenobarbital, phenytoin,
fosphenytoin, primidone); ‘ ) }

- cholestyramine, co\estl{)o\ or other resins (substances used mainly to treat high
levels of lipids in the blood); )

- simvastatin (a medicine used to control high cholesterol levels);

- ciclosporin (a medicine used in transplantation to prevent ‘o‘rg&an rejection or for
other conditions, e.g: rheumatoid arthritis or atopic dermatitis);

- cyfotoxic medicines (used fo treat cancer), such as methotrexate or
cyclophosphamide; ) -

Igoxin or other digitalis glycosides (medicines used o treat heart problems);

- Verapamil, diltiazem (heart medicines); o

- iodine contrast media (agents used for imaging examinations); )

- med;pm)es for the treatment of diabetes (oral agents such as metformin or
insulins);

- medicines for the treatment of gout, such as allogurinol; o

- medicines that may increase blood sugar levels (beta blockers, diazoxide);

- medicines that may induce “torsades de Fomtes” (irregular heart beat),
such as antiarrhythmics (medicines used to treat heart problems) and some
antg)sychohcs; o

- medicines that may reduce the amount of sodium in your blood, such as
antidepressants, anfipsychotics, antiepileptics;

- medicines that maf/ reduce the amount of potassium in your blood, such as
diuretics (water tablets), corticosteroids, laxafives, amphotericin or penicillin G;

- medicines to increase blood pressure such as adrenaline or noradrenaline;

- medicines used for HIVAIDS (e.%, ritonavir, indinavir, neffinavir);

- medicines used to treat fungal infections (e.g. ketoconazole, itraconazole);

- medicines used for oesophageal ulceration and inflammation (carbenoxolone);

- medicines used to relieve Ba n or inflammation, especially non-steroidal anti-
inflammatory agents (NSAIDs), including selective cyclooxygenase-2 inhibitors
(Cox-2 inhibitors); ‘ )

- muscle relaxants (medicines to relax the muscles which are used during
operations); ) ‘

- nitroglycerin and other nitrates, or other substances called “vasodilators”;

- other medicines to treat hl%h blood pressure, including methyldopa; )

- rifampicin (used, for example, to treat tuberculosis), erythromycin, clarithromycin
(antibiotics);

- St John's wort; -

- dantrolene (infusion for severe body temperature abnormalities);

- vitamin D and calcium salts.

Vanguard CCB Plus with food, drink and alcohol

Grapefruit and grapefruit Buce should not be consumed by people who are
prescribed Vanguard CCB Plus. This is because grapefruit and grapefruit juice
can lead to an Increase in the blood levels of the active substance amlodipine,
which can cause an unpredictable increase in the blood pressure lowering effect
of Vanguard CCB Plus. Talk to your doctor before drinking alcohol. Alcohol may
ma}ke ¥pur blood pressure fall too much and/or increase the possibility of dizziness
or fainting.

Pregnancy and breast-feeding

Pregnancy ) ‘ )

You must tell your doctor if you think you are (or might become) pre%nant. Your
doctor will normally advise you to stop taking Vanguard CCB Plus before you
become pregnant or as soon as dvou know you are pregnant and will advise you
to take another medicine instead of Vanguard CCB Plus. Vanguard CCB Plus is
not recommended in early pregnancy and must not be taken when more than 3
months pregnant, as it may cause serious harm to your baby if used after the third
month of pregnancy.

Breast-feeding ‘ : .
Tell your doctor if you are breast-feeding or about to start breast-feeding, Amlodipine
has been shown to pass into breast milk in small amounts. Vanéuar CCB Plus is
not recommended for mothers who are breast-feedmg, and your doctor may choose
another treatment for you if you wish to breast-feed, especially if your baby is a
newborn, or was born prematurely.

Ask your doctor or pharmacist for advice before taking any medicine.

Driving and using machines

This medicine may make you feel dizzy, drowsy, nauseous or have a headache. f you
experience these symptoms, do not drive or use tools or machines.

3. How to take Vanguard CCB Plus

Always take this medicine exact]r as your doctor has told you. Check with your
dgctgr if foutare not sure. This will help you get the best results and lower the risk
of side effects.

The usual dose of Vanguard CCB Plus is one tablet per daKA. o )

- Itis best to take the tablet at the same time each day. Morning is the best time.

- Swallow the tablet whole with a glass of water.

- You can take Vanguard CCB Plus with or without food. Do not take Vanguard CCB
Plus with grapefruit or grapefruit juice.

Def)ending on how you respond to the treatment, your doctor may suggest a higher
or lower dose.

Do not exceed the prescribed dose.

If you take more Van%uard CCB Plus than you should

If you have accidentally taken too many Van%uard CCB Plus tablets, talk to a doctor
immediately. You may require medical attention. ‘

Excess fluid may accumulate in your lungs (pulmonary oedema) causing shortness
of breath that may develop up to 24-48 hours after infake.
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If you forget to take Vanguard CCB Plus - disorder in passing urine 0 poll Sloglse Al b il

Iflou forget to take a dose of this medicine, take it as soon as you remember and then - increased need to urinate at night

take |th? T(exghdose attt|tg|u§u?\tth\me. If ;tt!s aImDoost t|tmte iIor ygur thlextd dose( tyou tshb?u{d - hncreas$dnnumb?r of t\mets offt?]asgmg utnne

simply take the next tablet at the usual time. Do not take a double dose (fwo tablets - discomfort or enlargement of the breasts in men HE
at once) to make up for a forgotten tablet. - Failn | G-?QL@ yo /G-?Jvﬁ V. /G-?J.G o] M Sé ‘éw (.?” b)l.?uls
If you stop taking Vanguard CCB Plus - Ieeling unwe .. - *

Stopping your treatment with Vanguard CCB Plus may cause your disease fo get  ~ Welght decrease dalzo ol 8

worse. Do not stop taking your medicine unless your doctor tells you to. Rare (may affect up to 1 in 1,000 people): ) )
Alwa¥s take this medicine, even if you are feeling well - low level of blood platelets (sometimes with bleeding or bruising underneath the

People who have high blood pressure often do not notice any signs of the problem. skin) .
Many feel normal. ﬁ Is very Important that you take this medicine exactly es your - SUgar in the urine
doctor tells {ou to %et the best results and reduce the risk of side effects. PXeep your high level of sugar n the blood

i : worsening of the diabetic metabolic state
appointments with the doctor even if you are feeling well. abdorming discomor

If you have any further questions on the use of this medicine, ask your doctor or - constipation
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pharmacist. - liver disorders which can occur together with yellow skin and eyes, or dark-coloured B8l 0 § e 5 i Bl BT ol S s il o] ol 25 sl AT el B IS
urine (haemolytic anaemia) e

4. Possible side effects - increased sensitivity of skin o sun T & 5l o-\lulas:a:

Like all medicines, this medicine can cause side effects, although not everybody E:Jdrﬁg zlflsgr%aetéhes “’: ::;f ;ﬁj;‘;ﬁj:j oy

gAZtiotrh ::]y combination containing three active substances, side effects associated - ot MMW e

with each indivicual component cannot be excluded. The side effects reForted with Veﬁye’car{eeager?r/]jx%%tr%? x)h i e’%légaogglé’e"p/e)’ b wﬁthilﬁ b

Vanguard CCB Pls oron of s three active substances (ambodipine valsatan and - decrease in blood platelets which may result in unusual brusing or easy bleeding 651 Cleslaas Lol Sligina 1

Plus.
Some side effects can be serious and need immediate medical attention.

Consult a doctor immediately if you experience any of the following serious side

effects after taking this medicine:

Common (may affect up to 1 in 10 peaple):
diziness

- low blood pressure (feeling of faintness, light-headedness, sudden loss of

ConsCiousness)

Uncommon (may affect up to 1 in 100 people): )
- severely decreased urine output (decreased kidney function)

Rare (may affect up o 1 in 1,000 people):
- spontaneous bleeding

- iregular heart beat

- liver disorder

Very rare (may affect up to 1 in 10,000 people): - )

- sudden wheeziness, chest pain, shortness of breath or difficulty breathing
- swelling of eyelids, face orlips » )

- swelling of the tongue and throat which causes great difficulty breathin

- severe skin reactions including intense skin rash, hives, reddening of the skin
over your whole body, severe itching, b||ster|n§, peeling and swelling of the skin,
Stevens-Johnson  syndrome, toxic

inflammation of the mucous membranes
epidermal necrolysis) or other allergic reactions
- heart attack

- inflamed pancreas, which may cause severe abdominal and back pain

accompanied with feeling of being verg.unwell
- v{eﬁkness, bruising, fever and frequent infections
- stiffness

- acute respiratory distress (signs include severe respiratory distress, fever, weakness

and confusion).
Other side effects may include:

Verry common (may affect more than 1 in 10 people):
- fow level of potassium in the blood
- increase of lipids in the blood

Common (may affect up to 1 in 10 people):

- sleepiness

- Falplf[atlons (awareness of your heart beat)
lushing

- ankle swelling (oedema)

- abdominal pain

- stomach discomfort after meal

- tiredness

- headache

- frequent urination

- high level of uric acid in the blood

- low level of magnesium in the blood

- low level of sodium in the blood

- dizziness, fainting on standing up

- reduced appetite

- nausea and vomiting

- ifchy rash and other types of rash

- inability to achieve or maintain erection

Uncommon (may affect up to 1 in 100 people):

- fast heart beat

- spinning sensation

- vision disorder

- stomach discomfort

- chest pain ) - o

- increase of urea nitrogen, creatinine and uric acid in the blood
- high level of calcium, fat or sodium in the blood

h*drochlorothlaﬂde) are listed below and may occur with the use of Vanguard CCB

(red blood cell damage)
- swelling of the %ums -
abdominal bloating ('gastrltls) y
inflammation of the liver (hepatitis)
- Yel\owmgoftheskm (jaundice) !
liver enzyme increase which may have an effect on some medical tests
increased muscle tension
inflammation of blood vessels often with skin rash
- sensitivity to light )
disorders combining rigidity, tremor and/or movement disorders

white blood cells)

in the body)

- confusion, tiredness, muscle twitching and spasm, rapid breathing

(hypochloraemic alkalosis) )
severe upper stomach ache (inflammation of the pancreas)

distress, ﬁu{monary oedema, pneumonitis
facial rash, joint pain, muscle disorder, fever (lupus erythematosus)

fever (vasculitis)

skin peeling, fever (toxic epidermal necrolysis)
Not known (frequency cannot be estimated from the available data):

- changes in blood tests for kidney function, increase of potassium in your blood,

low level of red blood cells

abnormal red blood cell test

- low level of a certain type of white blood cell and blood platelet
increase of creatining In the blood

abnormal liver function test

severely decreased urine output

- inflammation of blood vessels ‘ )
weakness, bruising and frequent infections (aplastic anaemia)

angle-closure glaucoma)
breathlessness

skin peeling, fever (erythema multiforme)

muscle spasm

- fever (pyrexia) » -
blistering skin (sign of a condition called dermatitis bullous)
skin and lip cancer (non-melanoma skin cancer)

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any
possible side effects not listed in this leaflet. By reporting side effects you can help

provide more information on the safety of this medicine.

fever, sore throat or mouth ulcers, more frequent infections (lack or low level of

pale skin, tiredness, breathlessness, dark-coloured urine (haemolytic anaemia,
abnormal breakdown of red blood cells either in the blood vessels or elsewhere
difficulty breathing with fever, coughing, wheezing, breathlessness (respiratory

inflammation of blood vessels with symptoms such as rash, purplish-red spots,

severe skin disease that causes rash, red skin, blistering of the lips, eyes or mouth,

decrease in vision or pain in your eyes due to high pressure (possible signs of
fluid accumulation in the vascular layer of the eye (choroidal effusion) or acute

severely decreased urine output (possible signs of renal disorder or renal failure)
- severe skin disease that causes rash, red skin, blistering of the lips, eyes or mouth,

5. How to store Vanguard CCB Plus
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the einry date which is stated on the carton and blister

after EXP. The expiry date refers to t
Do not store above 30°C.
Store in the original package in order to protect from moisture.

e last day of that month.

Do not use any Vanguard CCB Plus pack that is damaged or shows signs of tampering.
Do not throw away any medicines via wastewater or household waste. Ask your
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- decrease of potassium in the blood ﬁem protect the environment y J g glo s dosdl o Al LS & BN 280 43 5,55 0 509 Absiegi VI b S oo s S 3]+
- gyeat# odour ' . ) {}ﬂ oy 3 g oo 308 plasials gmatd Y6 e Jodl 52 13 OIS 13] 9 piws Y
- diarrhoea . : 8ol Gl onaaian (&) et 51) Ja S99 G cpaied 5 15] el 85 O o " gl Ll ade U5) 3ol Zuoloodl 5301 (s gy G ebl o Al 5 s S 13]
- dry mouth 6. Contents of the pack and other information Ao 51 0 8 1Sl s O S o o 4o I 52 Bl L s
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3 anguard CCB Plus 5 mg/lﬁO mg/25 mg film-coated tablets N A o o ot et e syt
: glasctﬂrbgﬁ sense f aste The active substances of Vanguard CCBE\us are amlodipine (6.94 mg as amlodipine e s e g 559 e 59 U c»“)a;;)::;friw e PR
- Joint spwe\lmg besylat?),dlvalsartgn9 End hy rochl\ogotmazwéie. |Each 1f%n&-coatedl tablet CO(T%?S 5 oy ) il el b 5 1] 4 5 ety Ll G50
- musdle cramsiveaknessipan ﬁ%%@”hfor'(ﬁ'h”ﬁzgdé mg as amlodipine besylate), 160 mg valsartan and 25 mg 015 Sy 1251 5 €5 e il ol 5]t o o ‘ ENTEREftigee
R painin extremity Y ) -~ } ) } N ‘ L 385 Lo 833 L3l Cleall UB o gl g o oo 292308 ol 5Y eV Gl W5 & L) o3l dysol Uk <l (lodls drgll § Aol s o sty s Caol 3 S 1]
- Inability to either stand o walk in a normal manner The other ingredients are microcrystalline cellulose, crospovidone, silica colloidal lsl 3 Toglse 51 83950 Eauor ellibs OIS 1] Lol s glo I § o 3 oS 3] ,5TBoYe s (0 58 Usls e BBz (oW ok elide O b 13] (GuSssM Ukl @Yl Cllade
- weakness anthdrous magnesium stearate, iron oxide yellow (E-172) and opadry white (Il Tallas gl 3 (oo (oo 342506 35 VT ysill e ey ls by 3 oo
- abnormal coordination 85F18423) (Eolyvmyl alcohol, polyethylene glycol/macrogol, titanium dioxide (E- 5153 T st U Jueall sl el (gl 35 85 0 BT e 1l g g bl RN Y sLas Y Slsally o) ¢
- dizzm]gss on standing up or after exercising 171) and talc). — Lt ol L) 6513 Lol ] o3 mos&:;;@'é@swswé@owsz .
- lack of ener y OV ki3 8ol U5k e galel J] Olele I I3 Stoms 185 ) Jads g5 Y 51 (G520 Lt M) el Gl sl
" g doturbnces What Vanguard CCB Plus looks like and contents of the pack ‘ 10 5 51 ool 5 ] 6 ey 353 580 5}l 1 oy Ay 1 o 3 N S PR IS
F Vanguard CCB Plus 5 mgf160 mgf25 mg film-coated tablets are biconvex, oblong, - U 5] o lasind 1 5ol 55L o el o ol oS - s A1l i 300 ) dagsth i S 1) ¢
- tingling or numbness yellow, film-coated tablets scored on one side and engraved with code “A2" on the S SERT P S AR T S o gRB s . P e e
- neuropathy other side. 13] dolsg (el sl e yasisd of (o VUl tUie) (522N Jsoehl 0o 33W Jadke elgd o

- sudden, temporary loss of consciousness
- low blood pressure on standing up

- cough

- breathlessness

- throat initation

- excessive sweating

- itching ) ‘ )
- swe\lmg, reddening and pain along a vein
- skin reddening

- trembling
- mood changes

- aniety

- depression

- sleeplessness

- faste abnormalities

- fainting

- loss of pain sensation

- visual gisturbances

- visual impairment

- ringing in the ears ) ‘ N o
- sneezin runn%no_se caused by inflammation of the lining of the nose (rhinitis)
- altered bowel habits

- mdl%estlon
- hairloss

- itchyskin
- skin discolouration

Vanguard CCB Plus is available in packs containing 28 tablets (7 Blister x 4).
Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A. }

Olaz-Chipi, 10. Poligono Industrial Areta

31620 Huarte (Navarra) - Spain

This leaflet was last revised in July 2020.

This is a Medicament

- Medicament is a product which affects your health and its consumption
contrary to instructions is dangerous for you.

- Follow strlct\\y/ the doctor's prescription, the method of use and the
instructions of the pharmacist who sold the medicament. )

- Thg dpﬁtor and the pharmacist are the experts in medicines, their benefits
and risks.

- Do not by yourself interrupt the period of treatment prescribed for you.

- Do not repeat the same prescription without consulting your doctor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa
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